FUTURO

Instrukcja montazowa
Assembly instruction
Bauanleitung
[HCTPYKLUiA MOHTaXy




PARTS AND TOOLS LIST

NO Name Qty

1 Legs 2

2 Foot Pad 4 @ m
3 Foot Margin 2

4 M6*14 Screw 8

5 Bracket 2

6 M6*10 Screw 4 Q é é
7 Support Beam 1

8 4mm Hex Spanner 1

9 Rubber Cushion 10 m
10 ST4.8*19 Screw 12

11 ST3.5%19 Screw 7

12 M6*12 Screw 12

13 M6*16 Screw 4 %

14 Cable Clip 5 =

15 Control Box 1

16 Handset 1

17 Power Cable 1




4 MM HEX SPANNER
4 MM HEX SPANNER

M6*10 Screw 2 PCS




M6*12 SCREW 8PCS

'

4MM HEX SPANNER

s



4MM HEX SPANNER

—



RUBBER CUSHION 10PCS M6*12 SCREW 4PCS

&

4MM HEX SPANNER

—



PR == 7 OR
7 E
~ - / ST4.8*19 SCREW 4PCS
e
’
ST4.8*19 SCREW 4PCS -
OR ’ //

M6*16 SCREW 2PCS+ST4.8*19 SCREW 2PCS

ST3.5*19 SCREW 2PCS

[

ST4.8"19 Screw 2PCS

@ _ﬁ________>-<_ _______—————__d_—_—_ﬂ_;‘
) %
1 SCK or 4.8‘1§Scfew &P
© x

6*16
T

ST4.8*19 Screw 2PCS

EN: Do not use ST4.819 screws for a table top that is thinner than 20 mm

DE: Verwenden Sie keine Schrauben ST4.819 fiir eine Tischplatte, die dunner ist ais 20 mm
UA: He BuKkopucToByiite ST4.819 BiHTiB ANA CTiNbHULI, KOTPa TOHWe 20 MM

PL: Nie nalezy uzywac ST4.819 srub do blatu, ktdra jest ciefisza 20 mm



MAX.

80

ST3.5"19 SCREW 5PCS CABLE CLIP






